Beachburg Drinking Water System

Waterworks # 220003449
System Category — Large Municipal Residential

Annual Water Report

Prepared For: The Township of Whitewater Region

Reporting Period of January 15t — December 3152023

Issued: February 16, 2024

Revision: 0

Operating Authority:

OCWA

/~\ ONTARIO CLEAN WATER AGENCY

== AGENCE ONTARIENME DES EAUX

This report has been prepared to satisfy the annual reporting requirements in O.Reg 170/03 Section 11
and Schedule 22

Page 5 of 52



Ontario Clean Water Agency — Beachburg Drinking Water System — 2023 Annual Report

Table of Contents

Report Availability ... 1
Compliance RePOrt Card ......c.cceiiiieeiiiiiinniiiiiieniiiiiieiiiiemiieesiessirsstmesssstsassss 1
System Process DeSCriptioN.......ccciiieeuiiiieiiiiiiiiniiiiiiiiiiiiieiiresiinesiiiseirssisssisrsssssrasssssnes 1
RAW SOUFCE ..ttt e sttt e e sttt e e s am et e e e sm et e e e s mee e e e smneeeesamneeeesamnneessanrneesnans 1
TrEATMENT ... e e e et e e e 2
D1 g o0 T o F T O TSP PPTOTSR PPN 2
Treatment Chemicals used during the reporting YEaI: .......cviiicceiee it e e ree e e re e e e sraeeeeanes 2
Summary of Non-ComplianCe........cciiiiieuiiiiiieniiiiiinniiiiiieiieimes. 3
Adverse Water QUality INCIAENTS........uiii et e e e ebre e e e e e e e e e aaee e e eanees 3

N oY B @] o Yo F= g Tl USRS 3
Non-Compliance Identified in @ Ministry INSPeCLION:.......cccviii i 3
FIOWS .. 4
RAW WALEE FIOWS ...ttt sttt ettt ettt ettt et esb e saeesanesane e 4
Dug Well Total MONTRIY FIOWS .......uiiiiiiiceeee ettt e e e e et e e e e e e e eabbeeeeeeeeeansbaseaaeeennen 4
Drilled Well Total MONtIIY FIOWS......ccoiiiiiiiiiee ettt ettt e e e e e e et e e e e e e e esanbaeeeeeeeeeansbaseeassennes 4
Treated Water FIOWS ...c..cooiiiieeeee ettt sttt et e sree s e 6

Y Fo N YAV 2= =T I oYU PPN 6
ANNUAl TOtal FIOW COMPATISON ..eiiuiiiiieiiiiieceiiee et e e ettt e e e ette e e stee e e e stteeeesstaeeessaseessseeeeassseeeanssaeessnseeesansenesnnnes 6
Regulatory Sample Results SUMMArY ......ccccciiiiiieiiiiiiniiiiiiiniiniiisens 7
Y/ [Tolgo] o1To] o T=4Tor=1 I K=Y} u 1 =SSR 7
(0] o1 =Y d o] o F= 1 I =T = TP PR 7
[alelg= - T T Toll - T =] 1 a L1 (=T S PP PP PP PP PP PPPPPPPPPPPPPPP 7
SCREAUIE 15 SAMPIINEG: ceeieiiieeieee et e e e e e e te e e e e e e eesbbeaeeeeeeesabaaaeaaaeeesasssbaassaeesaasssaeseaeesanannrens 8

(O 1= T oY Tol o= =] 4 =L =] 8
Additional Legislated SAmIPIES .........eoiuiiiiiieeiiee et s 10
Major MaintenanCe SUMMAIY.....ccccceeereerenerenerencrencsesseenssrassraseresssessssssssnsssssesasesasssassssnses 10
DistribUtioON IMaiNtENaNCe....cccueeiiiiiieieee ettt sttt e b e s s s s b e b e b e nnees 10
WTRS Data and Submission Confirmation ...........cceeeieeiiiiiiiiiiiiiiiiiiiiiiinineieieneneeeneneeeeeeeeeeen A

Page 6 of 52



Ontario Clean Water Agency — Beachburg Drinking Water System — 2023 Annual Report
Rev. 0 Issued: 16-Feb-2024 Page [1

Report Availability

The annual report will be available to residents at the Township of Whitewater Region’s Municipal Office
and copies provided free of charge if requested. The Township of Whitewater Region’s Municipal Office
is located at 44 Main Street, Cobden, Ontario.

There are no additional drinking water systems that receive water from this facility.

Compliance Report Card

Compliance Event # of Events
Ministry of Environment Inspections 1 MECP Inspection on May 24" 2023 with a rating of 100%
Ministry of Labour Inspections 0

1 Audit completed on February 23 2023 by SAI Global. No

QEMS External Audit . . . e
major or minor non-conformances were identified.

AWQ!I’'s/BWA 0/0
Non-Compliance 1
Community Complaints 2
Spills 0
Watermain Breaks 0

System Process Description

Raw Source

The Beachburg drinking water system consists of one (1) dug well and one (1) drilled well. Both
wells are considered to be Groundwater Under the Direct Influence of Surface Water (GUDI). The
principal water source is the dug well which is 3.6 m in diameter, and 7.6 m deep. The well is
located within a pump house, approximately 20 m south of the water treatment plant. The well is
beneath a concrete floor in the pump house and is equipped with four centrifugal low lift pumps,
each with a rated capacity of 5.7 L/s (342 L/min). Water entry holes are constructed in the casing at
various levels and are reported to be at depths of 3.8 m, 3.5 m, 3.2 m, 2.9 m and 2.6 m below the
top of casing. A 150 mm discharge line connects the dug well to the treatment plant.

The second well, drilled in 1991 to a depth of 30.5 m, acts as a standby well to provide water in the
summer when the demand increases. The drilled well is located on a hill in a fenced in enclosure
approximately 60 m southwest of the dug well. The well is equipped with one submersible turbine
well pump with rated capacity of 11.4 L/s (684 L/min). Raw water from the drilled well travels
through a 100 mm diameter discharge line, that connects to the 150 mm discharge header from

Page 7 of 52



Ontario Clean Water Agency — Beachburg Drinking Water System — 2023 Annual Report
Rev. 0 Issued: 16-Feb-2024 Page |2

the dug well. A raw water flow meter is installed on the 150 mm line to monitor flows of both wells.
An interlock device between the pumps for the dug well and the drilled well ensures that only one well
can operate at a time and elapsed running time meters for the well pumps allow for precise records of
operating times.

Treatment

The raw water from either well is directed to the treatment plant through the common header
where sodium hypochlorite used for pre-chlorination and PAS-8 used for coagulation are injected
then mixed via an inline static mixer. Further sodium hypochlorite addition for post- chlorination is
available, however it is generally not required as chlorine residuals are maintained without further
chemical addition.

After the chemical addition water enters the Ecodyne treatment tank, travelling through a cone-
shaped solids contact unit equipped with a mixer for coagulation and flocculation. The solids are
settled via tube settlers as water levels rise in the clarifier. Clarified water is collected in troughs
and distributed to the two-cell dual media (sand/anthracite) gravity filters. A common underdrain
collects filter effluent from both cells, and a continuous online turbidimeter monitor’s filter effluent
turbidity. Water then enters the three- chambered clearwell with a total storage capacity of 656 m?
which provides sufficient contact time to meet primary disinfection. Four high lift pumps, plus one
standby fire pump direct water from the clearwell into the distribution system. Treated water flow
leaving the clearwell is measured using a flow meter.

The process wastewater is discharged to a two- cell storage tank with a total usable capacity of 45.9
m3. This tank provides settling for sludge, which is hauled off site for disposal. The plant directs the
storage tank supernatant from the wastewater storage to Jackson Lake, located south of the plant.

Distribution

The Beachburg Distribution System is a Class 1 Distribution System that serves a population of
approximately 900, and consists of approximately 10 km of watermains, and 64 fire hydrants. The
distribution system does not include any reservoirs, booster stations or re-chlorination stations.
Five sample stations are available on Lapasse Road, Anderson Drive, Cardell Street, Beachburg Road
and Robertson Drive to facilitate distribution sampling and ensure adequate chlorine residuals in
the distributed water.

Treatment Chemicals used during the reporting year:

Chemical Name Use Supplier
PAS-8 Coagulation & Flocculation | Kemira Canada Inc.
Sodium Hypochlorite Disinfection Brenntag Canada Inc.

Page 8 of 52



Ontario Clean Water Agency — Beachburg Drinking Water System — 2023 Annual Report

Rev. 0 Issued: 16-Feb-2024 Page |3
Summary of Non-Compliance
Adverse Water Quality Incidents
Date AWQI # Location Problem Details Legislation Corrective Action Taken
None to report.
Non-Compliance
L requirement(s) system duration of the failure . .
Legislation failed to meet (i.e. date(s)) Corrective Action Status
The reported exceedances
are a result of an outpost
01/04/2023 from |0 e o
Exceeded PTTW 12:55:09-13:58:45 &
PTTW #P- ) water common header that
300- Maximum Flow 17:52:52-18:49:06 would physically prevent Complete
Rate of 676 L/minon | & on 06/04/2023 physically prey P
1175624785 . the flow from remaining at
three occasions from 9:08:25- .
10:14:25 a rate over 676 L/min
U during the drilled well
pump's operation.
Non-Compliance Identified in a Ministry Inspection:
e requirement(s) system duration of the failure Corrective Action e

failed to meet

(i.e. date(s))

None to report.

Page 9 of 52




Ontario Clean Water Agency — Beachburg Drinking Water System — 2023 Annual Report

Rev. 0

Issued: 16-Feb-2024

Page |4

Flows

The Beachburg Drinking Water System is operating on average under half the rated capacity.

Raw Water Flows

The Raw Water flows are regulated under the Permit to Take Water. 2023 Raw Flow Data was
submitted to the Ministry electronically under permit #P-300-1175624785. The confirmations that the
data that was submitted are attached in Appendix A.

Dug Well Total Monthly Flows
Max Allowable - PTTW

1000
4 4 4 4 4 4
800
600 /—\
200 —
0
Jan | Feb | Mar | Apr | May | Jun Jul | Aug | Sep | Oct | Nov | Dec
=¢=Max Allowable (m3/d) | 882.7 | 882.7 | 882.7 | 882.7 | 882.7 | 882.7 | 882.7 | 882.7 | 882.7 | 882.7 | 882.7 | 882.7
=== Max Flow (m3/d) 307 | 392 | 409 | 321 | 622 | 622 | 319 | 401 | 360 | 378 | 380 | 432
Avg (m3/d) 108 | 128 | 131 99 128 79 32 75 100 | 143 | 159 | 206
Dug Well Maximum Flow Rates
Max Allowable Rate - PTTW
800
700
600 @ > > > O > > > & & .
- ,/
400 |
300
200
Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Oct | Nov | Dec
=4¢=—Max Allowable Rate (L/s)| 613 | 613 | 613 | 613 | 613 | 613 | 613 | 613 | 613 | 613 | 613 | 613
=== Max Flow (L/min) 401 | 393 | 368 | 421 | 544 | 557 | 560 | 593 | 562 | 559 | 544 | 537

Page 10 of 52



Ontario Clean Water Agency — Beachburg Drinking Water System — 2023 Annual Report
Rev. 0 Issued: 16-Feb-2024 Page |5

Drilled Well Total Monthly Flows

Max Allowable - PTTW
1200

1000 [~ g———————————
800

600 A
- W

200 == —

0

Jan | Feb | Mar | Apr | May | Jun Jul | Aug | Sep | Oct | Nov | Dec

—4— Max Allowable (m3/d)| 973 | 973 | 973 | 973 | 973 | 973 | 973 | 973 | 973 | 973 | 973 | 973

== Max Flow (m3/d) 322 | 407 | 428 | 341 | 508 | 694 | 561 | 390 | 552 | 506 | 412 | 387

Avg (m3/d) 175 | 228 | 219 | 207 | 245 | 395 | 365 | 255 | 269 | 221 | 180 | 131

Drilled Well Maximum Flow Rates
Max Allowable Rate - PTTW

700

690 f_‘
680 / \\

670

660

650
Jan | Feb | Mar | Apr | May | Jun | Jul | Aug | Sep | Oct | Nov | Dec

—&— Max Allowable Rate (L/s)| 676 | 676 | 676 | 676 | 676 | 676 | 676 | 676 | 676 | 676 | 676 | 676

== Max Flow (L/min) 675 | 677 | 675 | 694 | 694 | 670 | 669 | 677 | 672 | 671 | 669 | 674

*Note: spikes in flow rate that are above max allowable rate were on well pump start up and lasted less than a
minute, events under a minute are not reportable as a PTTW exceedance. Spikes in April that lasted longer than a
minute were reported to the Ministry’s Spill Action Centre, reference #1-3H3YD1

Page 11 of 52



Ontario Clean Water Agency — Beachburg Drinking Water System — 2023 Annual Report

Rev. 0 Issued: 16-Feb-2024 Page |6
Treated Water Flows
The Treated Water flows are regulated under the Municipal Drinking Water Licence.
Monthly Rated Flows
Rated Capacity - MDWL
1200
B e . . —— . —— ——
800
600
400
200
0
Jan | Feb | Mar | Apr | May | Jun Jul | Aug | Sep | Oct | Nov | Dec
=4 Rated Capacity (m3/d) | 973 | 973 | 973 | 973 | 973 | 973 | 973 | 973 | 973 | 973 | 973 | 973
== Max Daily Flow (m3/d)| 605 | 395 | 414 | 339 | 647 | 729 | 590 | 419 | 521 | 550 | 382 | 524
=== Avg (m3/d) 323 | 366 | 353 | 305 | 369 | 485 | 411 | 336 | 370 | 367 | 343 | 344
Annual Total Flow Comparison
170000
160000
150000
140000
130000
120000
110000
100000
2015 2016 2017 2018 2019 2020 2021 2022 2023